Ypamato

Parts List

HIGH SPEED CYLINDER BED
INTERLOCK STITCH MACHINE

VE2700

MODELS

VE2713-2 VE2713-1 VE2711-2
VE2711-1 VE2711P-2 VE2740P-2
VE2740PR-2

% VAMATO SEWING MACHINE MFt. C0,LTD



N=YYUXMDRA

CON=YURNIVE2713-148L-2(156L-2, 164L-2)-TINEREAEFILICLTA SR M EERLTWET,
EHTI~T7RBEERETILEZHELUTWET,

RA18~YTEFIL, ABEBEETEHLTWET,
N=VUAMCEHEHINTVNEN S —DTRRIARX AR XIBEEDLTWET,

EEODHA (Parts No. OBlcEERESnTWET, )

[ ] AEONR=YUZKNCHULT, SEZEESINBRERDLTWET,
[ 1 WIZIBParts No. RURIVEORR

¢ FHEONA—YURNZRHLT, SEBMENEBRROGETILERDLTVED,

BREXDED IS

W ZONR=YURMCERHSNTWBERRE EXOMIE. Parts No.(BIZIE, 3500201) THEWL %
EXS

Y 0068011 0iFA k. 0068011 XI£68011 TEXTFE L,

W IFPFa1—JEXOBREREEEIEHASETE,

BE. TONR=VURANDOEBFEER., RBRICIDVEFEINZBALBDETOTSTETE W,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VE2713-1 48L-2(156L-2, 164L-2)-T1N.
The items from No.1 to No.17 contain the standerd model.

The following items included No.18 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you,
¥ When the Part No.is “0068011" , please place an order for the part by showing “0068011”
or “68011" .
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents H X

MISCELLANEOUS COVERS(1) AX—BFk (1) 1
MISCELLANEOUS COVERS(2) ' AHNX—BfR (2) 2
MISCELLANEOUS COVERS(3) AR (3) 3
MISCELLANEOUS THREAD EYELETS REE R 4
MISCELLANEOUS BUSHINGS ZyaBER 5
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM  #S4 RUTHiEE 6
MISCELLANEOUS LOOPER THREAD TAKE-UP TRBAFHLER 7
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LF#EiRU'#REVHE 8
NEEDLE BAR MECHANISM HEHE 9
PRESSER FOOT MECHANISM HIEE 10
SPREADER MECHANISM BV RIL— /KB 11
LOOPER DRIVING MECHANISM IW—IRE8 12
FEED DRIVING CONTROL MECHANISM XU RS 13
FEED DRIVING MECHANISM(1) EUHEE) 14
FEED DRIVING MECHANISM(2) = U HE(2) 15
LUBRICATING MECHANISM(1) TR (1) 16
LUBRICATING MECHANISM(2) faimEeE(2) 17
PULLER MECHANISM EXCLUSIVE PARTS(1) 77-BEER¥&E(1) 18
PULLER MECHANISM EXCLUSIVE PARTS(2) J77-BEBERA¥AE(2) 19
PULLER MECHANISM EXCLUSIVE PARTS(3) J77-HESHABR(3) 20
VE2713-1-K4N, -2-T2A, -2-K4N EXCLUSIVE PARTS Y7ETFNERR A 21
€ VE2713-1565-2-K4N-WF2 EXCLUSIVE PARTS Y77 VERT & 22
VE2711-2, 2711P-2 EXCLUSIVE PARTS Y7ETFNERRR 23
VE2711-1 EXCLUSIVE PARTS Y7EFNERRE 24
VE2740P-2, 2740PR-2 EXCLUSIVE PARTS Y7EFNERAR M 25
EXTRA PARTS(1) BiEERam(1) 26
EXTRA PARTS(2) FEBm(2) 27
EXTRA PARTS(3) FEEm(3) 28
THREAD STAND & SUPPORTING BOARD RIBRURTIR 29
WARNING LABEL E&IRNIL 30
LIST of MAIN SPARE PARTS FEXRMUYR b 31

INDEX %5l 32




32

g--i
\\

/

’

7
=3

VE2713



MISCELLANEOUS COVERS(1)
L —

AIN—BER(1)

1

RefNo Parts No. Description m A Amt. Req
1 3100026 Top Cover EANR— 1
2 110045 Screw(M4-0.7 x 12) ExY 11
3 3500430 Top Cover Gasket B VA AQVE B 1
Z 0068011 Oil Sight Window dAIERE T
5 0020759 Top Cover Seal Plug EANR—5 1
6
7
8
9 3500207 [3100018] Head Cover Ny RAIR— 1

10 3500431 Head Cover Gashet ANy RANR—=NRyFY 1
11 0093864 Head Cover Seal Plug Eigr 1
12

13 3150004 Cylinder ) 1
14 009752 Screw(M5-0.8 X 15) xRy 5
15 3150163 Knock Pin SOy 2
16 110036 Screw(M3-05 x 6.5) 1Ry 5
17 3150099 Side Cover, Complete Set 1R S /8—(#8) 1
18 3150100 Side Cover Hinge BWEFAN—b VY 1
19 3150101 Side Cover BRF /- 1
20 340034 Side Cover Hinge Pin EEEFHINR—EYIPY 2
21 3150119 Cover Latch Spring AIR=F v FIRR 1
22 009995 Screw(M3-0.5 x 5) IRy 1
23 3150141 Cylinder Gasket N IAVE D 1
24 3100004 Oil Reservoir WET 1
25 3100005 Oil Reservoir Gasket MBI\ FY 1
26

27

28

29 0020137 Drain Hole Seal MIRF RISy E Y 1
30 005075 Screw(3/8-24 x 8) MEFRY 1
31

32 120016 Screw(MB8-1.25 x 20) IExY 4
33 340000 Machine Frame Supporting Bar Ry RZTHE 4
34 2049401 Serial Number Plate MEIL—~ 1
35 ’ 000726 Rivet LEAgR 3

VE2713



N

VE2713



MISCELLANEOUS COVERS(2)
L ———

71X —ER(2)

2

RefNo Parts No. Description m 4 Amt. Req
1 3150103 Cloth Plate(Large) JOXTL—N(KR) 1
2 009748 Screw(M4-0.7 X 12) xRy 3
3 3100020 Crank Chamber Cover FhHIN— 1
4 3180035 [3100021] Crank Chamber Cover Gasket FHANR=RyF> 1
5 130003 Screw(M4-0.7 x 7.3) 137 10
6 3150105 Machine Frame Upper Cover(Left) Ry R EANR—(E) 1
7 009779 Screw(M3-05 x 6) Ry 7
8 3150102 Cylinder Cover(Rear) 2T HIN—(18) 1
9 3150106 Upper Cover Support Ny R EAN—EAR 1

10 0093864 Seal Plug B 5
11 0065275 Seal Plug B 1
12 3100006 Seal Plug & 1
13 3100017 Rear Cover Gasket BAN—=NRyxy 1
14 3100016 Rear Cover &AIN— 1
15 110013 Screw(M4-0.7 x 8) xy 6
16 3100113 Needle Bar Guard HEd—R 1
17 110079 Screw(M4-0.7 x 8) =37 2
18 3150095 Cylinder Upper Cover AV W TAC 1
19 3150097 Cylinder Upper Cover Spring(Rear) DU EANR—IRZK(1E) 1
20 110091 Screw(M3-0.5 x 3) 1==37 4
21 3150096 Cylinder Upper Cover Spring(Front) U >4 EH/8—/CR(H) 1
22 3150181 Stitch Plate Support FHRENHR 1
23 110041 Screw(M4-0.7 x 8) xR 2
24 340036 Knock Pin Rl Y 2
25 3150126 Fabric Guide(Right){Covering Seam) #HA R(&) (Y TV A) 1
26 3150127 Fabric Guide(Left)(Covering Seam) THA RE) (Y TVA) 1
27 110007 Screw(M2.5-0.45 x 6) Ry 2
28 340035 Knock Pin JYyoEY 1
29 3150123 Positioning Bushing fIBRATY 2 2
30 110032 Screw(M3-05 X 6.5) IERY 2
31 009744 Screw(M3-0.5 x 10) Ry 2
32 3150129 Rubber Plate JL7L—k 1

VE2713



VE2713



MISCELLANEOUS COVERS(3) A IX—B&(3) 3
e —

RefNo Parts No. Description m A Amt. Req
1 3150116 Front Cover Hinge Bracket AR AN—b Y VRS 1
2 120001 Screw(M4-0.7 x 94) Exy 2
3 160001 Screw(M4-0.7 x 4) Exry 1
4 3150114 Front Cover Support HIBHF A /N —EUHR 1
5 180005 Screw(M5-0.8 x 6) Exy 1
6 300100 Conical Spring Washer MRy 2
7 170001 Screw(M4-0.7 x 8) IRy 1
8 000022 Nut Fvhk 1
9 110035 Screw(M4-0.8 X 10) I8 1

10 0094201 Cover Latch Spring FIR—F Y FINE 1
11 110012 Screw(M4-0.7 x 5) xRy 1
12 110048 Screw(M4-0.7 X 10) =357 3
13 3150111 Front Cover Unit BB A /N—(#8) 1
14 4109403 Model Plate(See the below) BXIR(THESR) 1
15 000726 Rivet IEXSR 2
16 000538 Washer Ty 3

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge
and devices).

(1) Bz 2 EE X OB 3@ A (7 — Vi, WHEESU)ZRBMS S EE v,

VE2713



VE2713



MISCELLANEOUS THREAD EYELETS
e EE——

RERR

4

RefNo Parts No. Description m & Amt.Req
1 0024084 Thread Tension Spring Cap RAFNRRF vy 7(L) 5
2 0030255 Needle Thread Tension Spring RBFINR(EHR) 3
3 0032952 Top Cover Thread Tension Spring REBTF/INR(EY R) 1
4 0032952 LLooper Thread Tension Spring FREATIRUL—ICR) 1
5 0090071 Thread Tension Spring Retainer RFBFINEF v v 7(TF) 5
6 000177 Felt 7zl bk 5
7 0031111 Tension Disc REFAFI 10
8 290029 Tension Post REAFE 5
9 0090812 Tension Post Ferrule REBFEREL 5

10 3100075 Tension Disc Separator HIE AR 1
11 0090856 Tension Disc Eyelet REAFMAE 4
12 0090807 Thread Lead-in Guide RFFERE 5
13 3100074 Tension Post Support RFATFE 1
14 110013 Screw{M4-0.7 X 8) Exy 5
15 3100087 Needle Thread Retainer Support IRTFE 1
16 110013 Screw(M4-0.7 x 8) Exy 7
17 0036175 Thread Retainer Disc Support NERFIR 1
18 0032425 Needle Thread Retainer Disc AT 1
19 0032426 Needle Thread Retainer Sgring INRFINR 1
20 001093 Screw(1/8-44 x 2.2) Exy 1
21 3150109 Thread Eyelet Pipe REITT 1
22 0080393 Thread Eyelet(Front) ATHRE 1
23 110012 Screw(M4-0.7 X B) xRy 1
24 3100081 Top Cover Thread Guide fi) REA 1
25 0063074 Supplementary Thread Guide NRTFBERE 1
26 001818 Tension Post REIAFEE 1
27 0037108 Supplementary Tension Disc AFAFMm 2
28 0035813 Supplementary Tension Spring B REAF/xR 1
29 000360 Nut PAVAN 1
30 3100442 Needle Thread Take-up Guard fHRBYH—R 1
31 130003 Screw(M4-0.7 X 4.5) xRy 1
32 0090068 Needle Thread Guide HR2T 1
33 3200048 Top Cover Thread Eyelet(Left) iV RE(E) 1
34 190020 Screw(M4-0.7 X 8) xRy 1
35 0093528 Thread Eyelet Pipe Stay RE/IATXT 3
36 000538 Washer Tyy 3
37 0021735 Thread Eyelet Pipe(Long) B/ T (R) 1
38 3200047 Top Cover Thread Eyelet(Right) i RIEH) 1

Ref. No. 39 to 52

See the following page.

VE2713



VE2713



MISCELLANEOUS THREAD EYELETS
L ——

REBIR

4

RefNo Parts No. Description m % Amt. Req
39 3100383 SP Device, Complete Set SPEIE (#H) 1
40 3100384 SP Container SPH>Y 1
41
42
43 3100386 Felt ZzILbk 1
44 3100387 Needle Thread Eyelet hE 1
45 350009 Wood Screw(® 5.5 X 6) RRY 2
46 000651 Guide Pin A1 REY 1
47 0063104 Thread Guide Plate HREAR 1
48 0020119 Thread Eyelet Pipe(Short) FOB/ ) 2
49 000532 Washer Tyy 2
50 004353 Screw(9/64-40 X 7) 1= 2
51 0090857 Tension Disc Eyelet HRFEFMRE 1
52 0024083 Tension Spring Bushing HHEFFy MEIVIEX 5

VE2713






MISCELLANEOUS BUSHINGS
L —

VA BN LA

5

RefNo Parts No. Description m 4 Amt. Req
1 3500309 ¢ Oil Seal A= 2
2
3 3100099 Presser Bar Bushing BIgsvya 1
4 3204021 [0030291] Oil Seal FALI—=)L 2
5 000195 Oil Wick SHR 1
6 3100100 Spreader Driving Bar Bushing BRI —IET v a 1
7 0063055 Oil Seal FALIN—I 1
8 3200063 Spreader Driving Shaft Bushing(Left) &Y kI —/S8T v 2 2 (k) 1
9 3200064 Spreader Driving Shaft Bushing(Right) &Y k)L —/S87 v 3 2 (5) 1

10 3160136 [3100108] Foot Lifter Lever Bushing BIgsr#7vya 1
11 3200068 [0093201] Needle Thread Take-up Bushing(Front) #tk&V e~ v 3 1 (1) 1
12 3100098 Needle Thread Take-up Bushing(Rear) #%#i&UET v ¥ 1 (18) 1
13 3150007 Feed Bar Lift Bushing(Rear/Left) B ET#HT vy 1 (8B)(E) 1
14 3150008 Feed Bar Lift Bushing(Rear/Right) EYFTE#T w21 (B)(A) 1
15 3150019 Lower Shaft Bushing T#Tva 1
16 3150013 Feed Rocker Bushing(Left) EUaiRE Ty ¥ (k) 1
17 3150012 Feed Rocker Bushing(Right) EURIREH T v > a(h) 1
18 3150009 Feed Bar Lift Bushing(Front/Right) EYETE8T Y2 (80 () 1
19 3150010 Feed Bar Lift Bushing(Front/Left) EUETE8T Y Y2 @)E) 1
20 3150016 Needle Guard Bushing(Right) HETWHMT v a(B) 1
21 3150014 Needle Guard Bushing(Left) HSETE Ty 2 a(E) 1
22 3150015 Needle Guard(Front) Bushing HEoENEHTv o 1
23 3150011 Feed Bar Lift Bushing(Large/Left) RYLETEHT v 2 (R)(E) 1
24 3150018 Feed Bar Bushing(Large/Right) RUBTv Y2 (R)EH) 2
25 3150017 Feed Rocker Bushing(Learge/Left) FIRET Y ¥ 2 (R(E) 1
26 3100006 Seal Plug 5 2
27 3100092 Looper Driving Shaft Bushing{Front) JL—/X87 v 3 = (gh) 1
28 3100093 Looper Driving Shaft Bushing(Rear) JL—/N##7 v > 2 (%) 1
29 3150020 Adjusting Screw Bushing RUREIRYTvya 1
30 2100034 Seal Plug B 2
31 3101199 Eye Guard, Complete Set FA H— R{#R) 1
32 3101200 Eye Guard Support A H— REHR 1
33 009784 Screw(M6-1 X 10) xy 2
34 0060176 Eye Guard FAH—R 1
35 004236 Screw(3/32-56 x 4.2) xRy 2
36 0060175 Eye Guard Holder FAH—RRILY 1
37 006004 Screw(11/64-40 x 9.7) xy 1
38 000010 Conical Spring Washer mkxo w2+ 1
39 000547 Washer Ty 1
40 000334 Nut Fvhk 1

VE2713



VE2713



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #5324 R O T i

6

—

Ref.No Parts No. Description m 4 Amt. Req
1 3150074 Pulley 7= 1
2 160005 Screw(M6-1 X 8) IExy 4
3 160007 Screw(M6-1 X 6) IExY 6
4 3120070 Timing Belt YA ITRI K 1
5 3150073 Belt Pulley(Rear) NIV 7=V (&) 1
6 160021 Screw(M5-0.8 x 6) Exy 1
7 160009 Screw(M5-0.8 X 5) =) 1
8 0093089 Ball Bearing(Right) R=IRF VU T(H) 1
9 3100128 Main Shaft Sprocket(Lower) NIV T7—=YU(TF) 1

10 3100131 [0093090] Ball Bearing(Middle) R—=ILRF VY > () 1
11 3150069 Lower Shaft(Right) T (H) 1
12 3100122 Oil Pump Driving Worm DA —LI 1
13 3100127 Counterweight(Small) INTGURDIA NN 1
14 110009 Screw(M4-0.7 X 8) kxy 2
15 3100123 Ball Bearing(Left) R=ILRF YUY (E) 1
16 3100121 Lower Crankshaft T#o Sy 1
17 160004 Screw(M6-1 x 4.8) Exy 2
18 001107 Roll Pin Oo—-JLEy 3
19

20 3150183 Lower Shaft(Left) T (E) 1
21 000636 Seal Plug B 1
22 3150080 Needle Guard Arm Block, C. Set #32o EARGE) 1
23 3150072 Needle Guard Arm Block HZTBiAE 1
24 3150081 Needle Guard Arm #H=ZohE 1
25 110035 Screw(M4-0.7 x 10) IRy 1
26 3150082 Needle Guard Driving Shaft #HETH 1
27 3150083 Collar(6 x 11 X 5mm) ho— 1
28 160000 Screw(M3-05 x 3) I = 1
29 3150089 Needle Guard{Rear) Holder #HZ25 (A 1
30 110060 Screw(M4-0.7 x b) [I=37) 2
31 3159201 Needle Guard(Rear) HEZT(18) 1
32 110036 Screw(M3-0.5 X 6.5) bRy 1
33 3150086 Needle Guard(Front) Arm 52 (a0) B 1
34 160001 Screw(M4-0.7 x 4) xRy 1
35 3150088 Needle Guard(Front) Holder %1‘2'7‘ ()& 1
36 3159200 Needle Guard(Front) T (#0) 1
37 120048 Screw(M3-05 x 3.5) _IJ:*/ 1

VE2713



VE2713



MISCELLANEOUS LOOPER THREAD TAKE-UP TAR#ATFHLBRK /
L .
Ref.No Parts No. Description m % Amt. Req
1 3150005 Teke-up Shaft Bracket LTSy b 1
2 120013 Screw(M4-0.7 x 8) IERY 2
3 000779 Knock Pin VAR A <Y 2
4 180005 Screw(M4-0.7 X 5) Ny 1
5 3120073 Take-up Eyelet Support Stop ALLRERFARA by /X 1
6 110041 Screw(M4-0.7 x 8) IExY 2
7 3120074 Stop Spring Aby 7Rz 1
8 110008 Screw(M4-0.7 X 5) xRy 1
9 3150122 Looper Thread Take-up Cover HLFINR— 1
10 110013 Screw(M4-0.7 x 8) Ry 1
11 3100087 Thread Retainer Support INBFE 1
12 110013 [110009] Screw{M4-0.7 X 5)[M4-0.7 x 8] J12=37) 1
13 0036175 Thread Retainer Disc Support INAFIR 1
14 0032425 Thread Retainer Disc NAFM 1
15 0032426 Thread Retainer Spring INRF IR 1
16 001093 Screw(1/8-44 x 2.2) IERY 1
17 3120072 Looper Thread Take-up THRAFAHL 1
18 006212 Screw(M5-0.8 x 8) Exy 2
19 0032719 Collar(10-x 16 X 6mm) h>3— 1
20 001459 Screw(9/64-40 x 3) Ry 1
21 3120060 Take-up Shaft Bushing(Left) HLET Y 22 (k) 1
22 2100161 Collar(10 X 19 X 9mm) nN>— 2
23 160003 Screw(M5-0.8 x 5) kxy 4
24 3120061 Take-up Shaft Bushing(Right) ALET v > a(h) 1
25 3120068 Belt Pulley(Front) NV T7—1UHED 1
26 160007 Screw(M6-1 X 6) IERY 2
27 160015 Screw(M6-1 X 6) kxy 1
28 3150153 Looper Thread Take-up Shaft TREATHLE® 1
29 330007 Seal Plug B 1
30 3150134 Belt Cover(Small) ALK AIR—=N) 1
31 004127 Screw(M4-0.7 X 6) IERY 4
32 3150120 Belt Cover(Small/Left) AL N FIR—=(INE) 1
33 004127 Screw(M4-0.7 X 6) Ry 2
34 3150135 Take-up Shaft Cover N L8N~ 1
35 000463 Laced Wire T 1
36 3150136 Looper Thread Take-up Eyelet Support 71 L 5uBEERA R 1
37 170010 Screw(M4-0.7 X 4) xRy 1
38 300100 Conical Spring Washer M/REX Ty 1
39 0093515 Thread Eyelet JIL—IKE 2
40 000535 Washer AR A 2
41 110002 Screw(M3-0.5 x 5) IExY 2
42 3120143 Cast-off Plate W—IXHREA 1
43 110054 Screw(M3-0.5 X 3.5) xRy 1
44 000669 Washer Ty 1
45 3160077 & Thrust Plate ASAKTL—h 2

VE2713



R 19— , 23
e\ _ (e @

VE2713



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM EF@iR% Ot 4" i

8

e -

RefNo Parts No. Description m % Amt. Req
1 3100280 [4100004] Handwheel N KRR =)L 1
2 160007 [160005] Screw(M6-1 x 6)[M6-1 % 8] kxy 1
3 160007 Screw(M6-1 X 6) IExY 10
4 000989 Handwheel Mark NYREKA—ILT—25 1
5 3100131 [0093090] Ball Bearing R=IRFUVY 2
6 3100129 Handwheel Adapter FETH 1
7 0095214 Timing Belt FAZIRI)B 1
8 3100281 Upper Shaft Sprocket(Upper) ~NILET—=1U(L) 1
9 3100275 Upper Shaft(Right) LE(B) 1

10 3100283 Upper Shaft Joint LEnikE 1
11 3100127 Counterweight(Small) PAN D70 G v g V1NN 1
12 110009 Screw(M4-0.7 x 8) Ry 2
13 3100284 Upper Crankshaft LtEwos>y 1
14 0060057 Retaining Ring I X & 1
15 0093154 Ball Bearing NR=IRFYvy 2
16 160004 Screw(M6-1 X 4.8) IRy 2
17 000926 Rubber Seat TLEE 1
18

19 0095170 Connecting Rod tHxgunoyk 1
20 005071 Screw(11/64-32 x 14) xRy 2
21 001174 Screw(9/64-40 x 10.3) IExRY 2
22 0095168 Guide Fork &L 1IEX 1
23 004312 Screw(1/8-44 x 7.9) 1Ry 2
24 3100285 Driving Lever #HRig ) ahiE 1
25 120013 Screw(M6-1 X 15) Ry 1
26 120015 Screw{M5-0.8 X 10) Jl=$7) 1
27 000555 Washer A A 1
28 3100286 Spacer ANR—H 1
29 3100287 Driving Shaft U 1
30 3100078 Bracket HRgv A 1
31 000600 Spring Washer AU T Ty o+ 1
32 005650 Screw(M5-0.8 x 14) xRy 1
33 0063096 Needle Thread Take-up #HRIR RE 1
34 3200049 Top Cover Thread Take-up Bl Rigy 1
35 110004 Screw(M3.5-0.6 X 8) Exy 2
36 160005 Screw(M6-1 X 8) IExRY 1

VE2713



sV

VE2713



NEEDLE BAR MECHANISM

\

EHiEtE

9

Ref.No Parts No. Description m % Amt. Req
1 3270015 [3100109] Needle Bar & Needle Bar Bushing,C.Set #H& - $tET vy 5 (#8) 1
2 004358 Screw(9/64-40 x 5.6) Exy 1
3 0063044 Needle Bar Thread Eyelet #HERE 1
4
5 0093184 Needle Bar Bracket i+ 1
6 002043 Screw(11/64-40 x 11) Exry 1
7-1 0093356 Needle Clamp(48) #tik X 1
7-2 0093357 Needle Clamp(56) gk X 1
7-3 0093358 Needle Clamp(64) #HiEX 1
8  ————- Needle(UY 128 GAS) &t 3
9 001900 Screw(1/8-44 x 2.4) xRy 4

10 0093365 Top Cover Thread Eyelet fiY e 1
11-1 3158081 Stitch Plate(48L-2) iR 1
11-2 3158082 Stitch Plate(56L-2) gtk 1
11-3 3158083 Stitch Plate(641-2) #ix 1
12 110012 Screw(M3-0.5 x 5) xRy 2
13 3100365 Counterweight, Complete Set NSUVAVIA KR 1
14 3201231 Counterweight(33mm) NSVATIA K 1
15 120015 Screw(M5-0.8 x 10) 1ExY 1
16 0093214 Connecting Rod Ring #HEOy RYvS 1
17 3100362 Connecting Rod, Complete Set #HEOY RER) 1
18 3100290 Connecting Rod #HEOy R 1
19 0093212 Roller Bearing Z-RRFUVS 1
20 3100363 Connecting Rod Pin gHEOY REY 1
21 000321 Oil Wick p:ERiy 1
22 0093186 Slide Block HEEZRMEY 1
23 0093179 Needle Bar Guide HERER 1
24 110010 Screw(M4-0.7 X 16) Exy 2
25 260000 Screw(5/16-24 x 15.88) Ry 2

VE2713



10

)

'«@
{

@

- -’\:\. - @@@(

28
uu.. @\\\\\\\\\\\ \/

\
£2713



PRESSER FOOT MECHANISM
- —

TR

10

RefNo Parts No. Description w4 Amt. Req
1 0077270 Presser Spring Regutator HIfmxY 1
2
3 000445 Lock Nut Ayvo7Fwyk 1
4 0065372 Presser Bar Spring(QOuter) HIE/INR(K) 1
5 0063087 Presser Bar Connecting Bracket IRy 1
6 004440 Screw(11/64-40 x 8.3) Ry 1
7 0093483 Presser Bar Guide WIEER 1
8 004441 Screw(11/64-40 X 16) Ry 2
9 0060142 Presser Bar Spring(inner) TR/ SR (30 1

10 3100110 Presser Bar T 1
11 3100112 Finger Guard ZavHAH-R 1
12 110002 Screw(M3-0.5 x 5) J1.2=87 1
13 0093611 Oil Protector Ring BRI 1
14-1 3100310 + Collar(g x 17 x 7mm) N7— 1
14-2 3500360 Collar(9 x 15 x 7.5mm) T~ 1
15 160001 ¢ Screw(M4-0.7 X 4) IRy 2
16 0020271 % Thread Chain Cutting Knife FzAVhvy 1
17 110054 ¢ Screw(M3-05 x 3.5) 1y 1
18-1 3507050 Presser Foot, Complete Set(48) T (HR) 1
18-2 3507052 Presser Foot, Complete Set(56) I (#8) 1
18-3 3507054 Presser Foot, Complete Set(64) T () 1
19 110004 Screw(M3.5-0.6 x 8) xRy 1
20 3107303 Presser Foot Spring(Left) INBITIRR(E) 1
21

22

23 130016 Screw(M2.5-045 X 6) Y 4
24 0093487 Lifter Link RUUVY 1
25 006038 Screw(3/16-32 x 2.2) ERY 2
26 0063083 Lifter Link Lever RUUYILIR— 1
27 000690 Fastener Pin IEXEY 1
28 0063084 Lifter Spring BIHT xR 1
29 0093491 Collar(8 x 16 X 8mm) ho>— 2
30 009604 Screw(11/64-40 x 5.5) Ry 4
31 0093479 Lifter Shaft HIBsa 1
32 3100294 Intermediate Lever HIBTSHLI— 1
33 120017 Screw(M5-0. 8 x 15) Ry 1
34 0077179 Retaining Ring b A% 2
35 0093509 Connecting Pin EiEEY 2
36 0093507 Connecting Plate EEE 1
37 0093508 Lifter Lever(Small) BTBYLI—(N 1
38 004591 Screw(15/64-28 X 9.5) Ry 1
39 0066560 Lifter Lever HIHESL /I~ 1
40 0066561 Lifter Lever Stop HITETSLNK—A Iy 1

Ref. No. 41 to 55

See the following page.

Note: The parts marked ¥¢ are equipped without UT device as a standard.
0F) WHIOERIZUTEBEDO M R EFVIEESFINTHE T,

VE2713



10

,
0
.

\
E2713



PRESSER FOOT MECHANISM
L e——

RIS

10

RefNo Parts No. Description m & Amt. Req
41 004358 Screw(9/64-40 x 5.6) kExy 2
42 0090801 Tension Release Lever FIEABE 1
43 005542 Screw(11/64-40 X 14.5) Ry 1
44 0093545 Tension Release Shaft FER A ¥ 1
45 0090824 Swing-proof Spring BiR/ (R 1
46 3107306 Presser Foot Hinge Pin HIbYIY 1
47 110084 Screw(M35-0.5 x 4.2) IERY 1
48 000327 Lock Nut Ovo+wvhk 1
49 003302 Adjusting Screw(1/8-44 x 11) HREIRY 1
50 3107304 Presser Foot Spring(Right) INBRT/RR(A) 1
51 3107311 Fabric Guide(Long) BH1RER) 1
52 110027 Screw(M2.5-0.45 x 3.5) =87 1
53 3500305 Cap v/ 1
54 3160168 Lifter Spring BIHSNx 1
55 340014 Roll Pin(3 X 12mm) O—-JEYy 1

VE2713



VE2713



SPREADER MECHANISM

B Y RIL—/CHE RS

11

e ————————— . TE——————.

Ref.No Parts No. Description m % Amt. Req
1 3100302 Connecting Rod, Complete Set Jb—/k0vw K (#8) 1
2 3100300 Eccentric W—RIFEy 1
3 160003 Screw(M5-0.8 x 5) =37 2
4 0077322 Roller Bearing Z—RIARFIVT 1
5 3100301 Connecting Rod L—nROy R 1
6 0094566 Retaining Ring IEX &g 1
7 110009 Screw(M4-0.7 X 8) xRy 1
8 300006 Washer TJwviy 1
9 3100309 Adjusting Lever Pin HBEILI—E 1

10 000528 Washer Ty 1
11 100003 Nut Fvk 1
12 0032646 Collar(12 x 20 x 8mm) HZ— 1
13 009604 Screw(11/64-40 x 55) xRy 2
14 3100303 Adjusting Lever HEL IN— 1
15 120013 Screw(M6-1 x 15) Exy 1
16 3100304 Driving Shaft JU—/\Eh 1
17 3100305 Rocking Arm JL—IRY B 1
18 160007 Screw(M6-1 X 6) xRy 2
19 0063051 Rocking Pin =RV Y 1
20 0063053 Spreader Bar JL—JCE 1
21 0063056 Bushing Ring PN =D Y 1
22 0063057 Collar(10 x 18 X 7mm) Hho— 1
23 009526 Screw(9/64-40 x 4.4) IExy 2
24 3100307 Spreader Holder B RIL—/8E 1
25 3509320 [3109310] Spreader #i) RIL—/X 1
26 110031 Screw(M4-0.7 X 12) WExRY 2

VE2713



12

VE2713



LOOPER DRIVING MECHANISM
e —————————_—,———— .,

JU— )i ks

12

RefNo Parts No. Description m A Amt. Req
1-1 3109300 Looper VAN 1
1-2 3109302 Looper(3 Needles 48) JL—IR(3 & E48) 1
2 160040  [110020] Screw(M4-0.7 x 5)[M3.5-0.6 X 6] Exy 1
3 3150170 [3151003] Looper Holder —RE 1
4 110039 Screw(M3.5-0.6 x 10) xRy 1
5 300500 Spacer(Fiber) AR—=H(T7AN) 2
6 3100205 O-ring(P12) ouvy 1
7 3150060 Looper Bar Bushing W—NRETvya 1
8 160024 Screw(M6-1 x 8) Exry 2
9 3100156 Bushing Spacer TYaAR—Y 1

10 3100152 Looper Bar Guide IV—IBH1 R 1
11 3100157 Slider A3A4Y 1
12 3100158 Slider Holder ASATHRHE 1
13 110005 Screw(M35-06 x 12) Exy 1
14

15 3100159 Slider Presser ASA TRy 1
16 160001 Screw(M4-0.7 x 4) Fxy 1
17 3100160 Thrust Washer ASANTY v 1
18 330002 Seal Plug(Cork) BER(EaILY) 1
19 3100161 Looper Bar Jb— ks 1
20 3100153 Guide Shaft Bushing AL R#Tvya 1
21 3100155 Looper Bar Guide Shaft 41 R 1
22 110019 Screw(M5-0.8 x 35) xR 1
23 300000 Washer A A 2
24 3100151 Looper Rocker Adjusting Pin Y EIAIIEE 51 (i 1
25 340001 Roll Pin O—-LEey 1
26 100002 Nut Fvhk 1
27 3100150 Looper Rocker Connecting Rod, C. Set JL—/E1# 0O v R (48) 1
28 3100147 Looper Rocker Regulating Eccentric L —/SHiET By 1
29 160003 Screw(M5-0.8 X 5) 1Exy 1
30 0065389 Roller Bearing ——RIRFZUT 1
31 3100149 Looper Rocker Connecting Rod IL—RE#EOw R 1
32 3100140 Looper Connecting Rod —nrOy K 1
33 005071 Screw(11/64-32 x 14) Exy 4
34 3100355 Oil Splasher AN T vy 1
35 3100141 Guide Fork RLIEX 1
36 004440 Screw(11/64-40 x 8.3) xRy 2
37 3100142 Looper Driving Lever JU— /e 1
38 000637 Seal Plug B 1
39 3100143 Looper Rocker Arm JL—JSRY BE 1
40 120011 Screw(M6-1 x 18) Ry 1
41 3100146 Thrust Plate AZARNTL—HK 3
42 3100145 Thrust Roller Bearing RASARRTZIVT 2
43 3100144 Looper Shaft JL—J e 1
44 000740 Seal Plug B 2
45 160029 [160024} Screw(M8-1.25 x 8)[M6-1 x 8] ExRY 2
46 001123 Washer AR 2

VE2713



13

VE2713



FEED DRIVING CONTROL MECHANISM %) ST 13
—
RefNo Parts No. Description m & Amt. Req
1 3100217 Feed Lift Lever ®Y _ETEhb 1
2 160007 Screw(M6-1 X 6) jl =8 6
3 0032799 Connecting Rod Pin Oy REY 1
4 160002 Screw(M4-0.7 X 2) IRy 4
5 3150040 Feed Lift Connecting Rod XY EFOYR 1
6 3100192 Retaining Ring 1E X g 2
7 3100190 Roller Bearing Z—RIRFI>T 2
8 3100189 Feed Eccentric FEVIx+Y 1
9 006212 Screw(M5-0.8 X 6) xRy 2
10 3100191 Feed Connecting Rod EUOY R 1
11 3100193 Connecting Rod Pin Ay REY 2
12 3100194 Lever Link(Long) EYLNR=V I (R) 1
13 3100195 LLever Link(Short) EULNR=YUroemE) 1
14 3100196 Lever Link Pin EYLNR=-UvoEy 1
15 300006 Washer PA A 1
16 110013 [T10009] Screw(M4-0.7 x 8)[M4-0.7 x 8] =87 2
17 3100197 Feed Shaft Lever EUEL /- 1
18 120009 Screw(M4-0.7 X 12) =37 1
19 3100199 Control Bracket RUBH TS v b 1
20 3100202 Connecting Rod Guide =AY RAAR 1
21 3100200 Control Bracket Spring TSy hRx% 1
22 340003 Pin ¥y 2
23 3100103 Control Lever Shaft Bushing HEELN—ET v 1 1
24 3100104 O-ring(P16) ouxyys 1
25 0093303 Oil Seal A=) 1
26 3150068 Control Lever Shaft EUSREL /X8 1
27 3100210 Feed Control Lever EUSREL /K— 1
28 3150157 Feed Graduations = BEIR 1
29 130004 Screw(M4-0.7 X 11) Ry 2
30 000505 Spacer ANR—t 2
31 190004 Screw(M6-1 X 7.5, M4.5-0.5 x 3) =) 1
32 100005 Nut Fv bk 1
33 000561 Conical Spring Washer mMIRxRxTy vy 1
34 0020350 Control Lever Stop BEURHILIN—A YT 1
35 000669 Washer Ty 1
36 000600 Spring Washer ATV T Ty o+ 1
37 005049 Screw(M5-0.8 x 8) xRy 1
38 3100211 Control Link Pin EUSRRIU Y 1
39 3100203 Control Link EURESMY > 1
40 3100208 Control Nut EUREHF Y b 1
41 001107 Roll Pin o=y 1
42 3100205 O-ring(P12) ouvy 1
43 3100204 Adjusting Screw EC IS 1
44 3100207 Adjusting Stop Pin Ay TEY 1
45 160001 Screw(M4-0.7 X 4) =57 1
46 3100206 Adjusting Knob HEY VI 1
47 130011 Screw(M3-05 x 4) IExY 1

VE2713



14

Ni,

o
ﬂﬂ

é@x»

VE2713



FEED DRIVING MECHANISM(1) BB (1) 14
—
RefNo Parts No. Description m % Amt. Req
1 3150034 Feed Lift Shaft(Rear) =Y T Eh (1) 1
2 000397 Qil Wick S 11
3 310035 Oil Wick(2-165mm) SHS 2
4 330009 Seal Plug = 4
5 3150030 Collar(8 x 12 x 6mm) ho— 6
6 120047 Screw(M3-0.5 x 8) xRy 3
7 3150032 Feed Lift Lever(Rear) ®EY T () 1
8 120018 Screw(M4-0.7 X 10) j =87 2
9 0033024 Retaining Ring ANy TZUT 1
10 3150031 Feed Lift Connecting Link(Right) EYETUYI &) 1
11 3150022 Feed Lift Shaft ‘Y ETH 1
12 3150024 Feed Lift Connecting Link Pin(Front) XU ETU Y2V (@) 1
13 003657 Screw(M4-0.7 x 3) Exy 1
14 3150025 Feed Lift Connecting Link(Left) EYUEFTY>o(E) 1
15 2100620 Feed Lift Connecting Link Pin{Left) EUYETYYIEV(E) 1
16 160000 Screw(M4-05 x 3) Ry 2
17 3150027 Feed Lift Lever(Left) XY ETEhE (k) 1
18 110022 Screw(M3-05 x 10) xRy 3
19 3150028 Feed Lift Shaft{Front) =Y LT Eh(aEn) 1
20 3150048 Feed Rocker Shaft(Left) K g () 1
21 3150047 Feed Rocker Lever(Rear) X\ giR R (1) 1
22 120008 Screw(M4-0.7 x 8) kExy 1
23 3150045 Feed Rocker Connecting Link XURIRY VY 1
24 3150041 Feed Rocker Shaft(Right) ’Y iR (R) 1
25 3150043 Feed Rocker Connecting Link Pin(Front) i) 8¢\ > o E > (81) 1
26 310078 Qil Wick(2-260mm) pi iy 1

VE2713



15

VE2713



FEED DRIVING MECHANISM(2) B RS (2) 15
—
RefNo Parts No. Description m % Amt. Req
1 3150051 Main Feed Rocker Lever Bk aitelE 1
2 160000 Screw(M4-05 x 3) hExy 1
3 3150052 Driving Connection Pin EVYvory 1
4 3150053 Main Feed Bar Driving Connection BxVURIRY > 1
5 110092 Screw(M5-0.8 x 14.5) xRy 2
6 3150054 Driving Connection Bushing EUUY s Twya 2
7 3150184 Feed Bar/Lift Block, C. Set #*= Y EAEEE) 1
8 3150187 Differential Feed Bar BEUA 1
9 3150186 Main Feed Bar BxUA 1
10 3150062 Feed Lift Block Ak 2
11-1 3159044 Differential Feed Dog(48L) BIXY 1
11-2 3159043 Differential Feed Dog(56L, 64L) BIx 1
12 120047 Screw(M3-05 x 8) xRy 2
13 3150067 Feed Bar Guide RBUEHAR 1
14 120007 Screw(M3-05 x 10) Jl=87 2
15 3150066 Feed Bar Plate XY &R 1
16 007627 Screw(M4-0.7 X 6) =37 1
17-1 3159038 Main Feed Dog(48L) #BxEY 1
17-2 3159037 Main Feed Dog(56L., 64L) #zxEY 1
18 120018 Screw(M4-0.7 X 10) . Ry 1
19 3150057 Differential Feed Bar Driving Connection Bl gy > & 1
20 3150056 Differential Feed Adjusting Pin HE Y TR L > 1
21 3150055 Differential Feed Rocker Lever Bixs U Bl b 1
22 300048 Washer A 1
23 110004 Screw(M35-0.6 X 8) xRy 1
24 110035 Screw(M4-0.7 X 10) xy 1
25 3150098 Bearing Housing RPIVTNOIT 1
26 3150059 Ball Bearing R=IRFYT 1
27-1 3159013 Differential Feed Dog(Middle)(48L) fxy 1
27-2 3159012 Differential Feed Dog(Middle)(56L, 64L) hax') 1
28 110038 Screw(M25-045 X 4.5) ERY 1

VE2713



VE2713



LUBRICATING MECHANISM(T)
e —

TR (1)

16

RefNo Parts No. Description m & Amt. Req
1 0065453 Oil Receiver B4 m 1
2 110012 Screw(M4-0.7 x 5) ExY 6
3 000234 Nut Fwv 1
4 3100353 Oil Sight Top Nozzle /X 1
5 310026 Oil Wick 545 150mm) 1
6 3100350 Needle Bar Connecting Rod Qil Pipe 0w R#&m/S1 7 1
7 160023 Screw(M4-0.7 x 4) Exy 1
8 310027 Oil Wick A (4 5 530mm) 1
9 0020551 O-ring(P5) ouyvy 1

10 3100346 Oil Wick Holder #HEQy MEbxT 1
11 004353 Screw(9/64-40 X 7) xy 1
12 3100060 Oil Filter Cap AANT NI FrvTS 1
13 110045 Screw(M4-0.7 X 12) =37 3
14 3100061 O-ring(P42) ouyvsy 1
15 3100345 Oil Filter FAANT1ILE 1
16 3100329 QOil Filter Connector AAINT 1 LT BRF 1
17 3200237 Felt 7zl 1
18 110013 Screw(M4-0.7 x 8) Ry 1
19 3150138 Lower Shaft Oiling Outlet THERRE 1
20 3150156 Suction Pipe BAIRA T 1
21 3150142 Cylinder Felt JUVEFT LR 1
22 110054 Screw(M3-05 x 3.5) IExRY 2
23 000304 Felt(2.5 x 3 x 60) Jz)k 1
24 310077 Oil Wick SHR(2 5 500mm) 1
25 3150077 Oil Wick Clamp(Short) SRR IGE) 1
26 110027 Screw(M2.5-045 x 35) Exy 1
27 3150078 Oil Wick Presser({Long) SHSHIER) 1
28 110023 Screw(M2-0.4 x 3.5) IERY 2
29 3150143 Oil Pump, Complete Set Ry 7 (#8) 1
30 0030711 Oil Pump Driving Worm Gear DA —LFT 1
31 160001 Screw(M4-0.7 X 4) xRy 3
32 120011 [120013] Screw(M6-1 X 18)[M6-1 X 15] xRy 2
33 3150155 Dust Proof Plate BrEER 1
34 3100330 Qil Tube Stay FANWIRA TFTET 1
35 3150189 Oil Sight Gauge AANT = 1
36 3150154 Pipe pEiTVAS B 1
37 009736 Screw(M4-0.7 x 6) xRy 1
38 310047 Felt(23 x 23 X 11.5) A ) 1
39 310054 Felt(2.3 X 2.3 x 6) 7z 1
40 330009 Seal Plug B 2

VE2713



\ <
AY
A
\ 4] \
/ ™— A
Ay &
// — =]
e | BRSNS SN

VE2713



LUBRICATING MECHANISM(2)
e —

wa A (2)

17

Ref.No Parts No. Description m A Amt. Req
1 3100357 Oil Tube{Long), Complete Set /1 Z(R) () 1
2 3100372 Oil Tube(4 x 6 x 290mm) FALNIRT T 1
3 0031831 Oil Tube Clamp REE 10
4
5 3100392 Oil Tube(25 x 4 x 35mm) FAIIRA T 1
6 3100371 Oil Tube Joint, Two Way HAE#RFE 2
7 3100332 Oil Tube(4 X 6 X 37mm) FALIIRAT 1
8 3100370 Oil Tube Joint, One Way FOE#RF 2
9 320008 Fitting Stud(Short) ERFRILNE 3

10 000567 Seal NyFxy 1
11 3100356 Oil Tube(Short), Complete Set ¥/ 7 () (1) 1
12 320008 Fitting Stud(Short) EHERIL S (®) 1
13 3100334 Oil Tube(4 x 6 X 110mm) FALIWIRAT 1
14 3100343 Lower Shaft Oiling Shower TESM v 1
15 3100331 Oil Tube(4 X 6 X 31mm) AALINIRA T 2
16 3150159 Oil Tube(3 X 5 X 450mm) AAIIRT T 1
17 0010017 Pipe Joint N THRF 2
18 100014 Nut Fwv bk 1
19 3150151 Oil Nozzle for Worm Gear(Long) Bl (R 1
20

21 3200238 Oil Tube(3 X 5 X 440mm) FAIWIRALT 1
22 0093617 Suction Pipe Bushing AR T Tva 1
23 3200236 Suction Pipe WAL T 1
24 3100358 Oil Tube(Middie), C. Set 638/ 8 Z(Fh) (#R) 1

VE2713



18

PULLER MECHANISM(1)

VE2713



PULLER MECHANISM EXCLUSIVE PARTS(1)
L

RefNo Parts No.

7o —HBEERBG)

18

Description m 4 Amt. Req
1 3100625 Upper Feed Roller Shaft Bracket tO—S#M7540 vk 1
2 120019 Screw(M6-1 X 18) RS 4
3 000779 Knock Pin STy 2
4 3100006 Seal Plug S i
5 3100607 Rolier Shaft Bushing(Right) EO—2#7y > a(h) 1
6 3100604 Upper Feed Roller Shaft Lever FO—> i 1
7 160007 Screw(M6-1 X 6) RS 2
8 0065398 Collar(14 x 22 X 10mm) ho— 1
9 - 009604 Screw(11/64-40 X 5,5) xRy 2
10 3100626 Roller Shaft Bushing(lLeft) EO—Z#7 v 2 (k) 1
11 0065395 Oil Seal AN —I 1
12 3100605 Upper Feed Roller Shaft EO—>8 1
13 - 3100633 Upper Feed Roller Lever Rod, C. Set EO—7ZLJ/X\—0Ov R(§#E) 1
14 0065400 Upper Feed Roller Lever Rod tOo—ZLKR—Av R 1
15 001174 Screw(9/64-40 x 10.3) Exy 2
16 0060109 Ball Stud EO—ZL/—0Ow RER 1
17 000306 ~ Nut PARIN 2
18 0065401 Upper Feed Roller Lever Pin EO—Z L= 1
19 0065402 Upper Feed Roller Lever Rod Sleeve L /X—0Ow RXU—7 1
20 000613 Washer Ty 1
21
22 0032921 Upper Feed Roller Driving Rod Pin to—>0v kY 1
23 160001 Screw(M4-0.7 X 4) = 1
24 3100602 Upper Feed Roller Driving Rod to—->0v kR 1
25 3100192 Retaining Ring Ay TUo 1
26 3100623 Roller Bearing Z—RARFUVT 1
27 3100603 Upper Feed Roller Regulator, C. Set  _E0O—Z IR (M) 1
28 3100601 Upper Feed Roller Eccentric ro—->ITF%t> 1
29 3100600 Upper Feed Roller Regulator O—> A 1
30 160003 Screw{M5-0.8 X 5) I 2
37 190007 Adjusting Screw(M5-0.8 X 6) Ry 1
32 120008 Screw(M4-0.7 X 8) 1ExRY 1
33 300045 Spacer A= 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set EO—Z8 757y (1) 1
35 3100608 Upper Feed Roller Lever EO—Z LIS~ 1
36 120012 Screw(M6-1 X 20) IRy 1
37
38 310063 Oil Wick SHS 1

Puller Mechanism, C. Set(rubber rolier)3151045 = page 18 + page 19(except for No. 30, 31) + page 20
Puller Mechanism, C. Set(gear roller 30 teeth X 19 teeth)3151046 = page 18 + page 19(except for No. 41, 42) + page 20
75— (L1 —$)3151045=18 R—+19<_—(No.30, 31 BiSH)+ 20—
75 —EREGE)(E 7 e — 5 301X 1911)3151046=18 *—+ 19— (No.41, 42 B4+ 20—

VE2713



19

PULLER MECHANISM(2)

VE2713



PULLER MECHANISM EXCLUSIVE PARTS(2)
o ———————————_—_———— .,

Ref.No

77— HEERER2)

19

Parts No. Description m % Amt. Req
1 3100611 Upper Feed Roller Yoke EO—-S53—2 1
2 120012 Screw(M6-1 x 20) ExY 1
3 3100612 Upper Feed Roller Yoke Guide rO—-53—9oHrR 1
4 120008 [110009] Screw(M4-0.7 x 8) 1Exy 2
5 3100613 Upper Feed Roller Yoke Pin tO—-3>3—-5¢¥> 1
6 003662 Screw(M6-1 x 6) kR 1
7 0090620 Cotter Pin ey 1
8 006270 Screw(9/64-40 x 0.5) kxy 1
9 160001 Screw(M4-0.7 X 4) Exy 2
10 110011 Screw(M5-0.8 X 10) 1Ry 1
11 0060056 Retaining Ring Aby 7o 1
12 3100617 Clutch Driving Shaft 72y FH 1
13 3100616 Clutch Driving Shaft Bushing(Left) VIVFMT Yy a(kE) 1
14 0065414 Clutch Driving Shaft Bushing(Right) 7S vF#7 v 21(H) 1
15 0065421 Clutch Tension Sleeve ISvFTrryaviy—7J 1
16 000145 Nut Fvk 1
17 100068 Domed Cap Nut(M8-1.25) HFrvh 1
18 3501282 [0065420] Clutch Tension Spring VSvFFrraviix 1
19 3150232 Clutch, Complete Set 72w F(#) 1
20 3150233 Clutch Driving Lever 72w FIR(E) 1
21 0095061 Clutch VIYF 2
22 3201277 Clutch Spring TV FINR 12
23 0095066 Clutch Spring Seat 95w FINRE 6
24 0065417 Clutch Roller 7oy FO—-5 6
25 3100618 Clutch Spacer oY FANR—Y 1
26 160005 Screw({M6-1 x 8) ExY 1
27 0065415 Clutch Sleeve IIYFRI—T 1
28 0065418 Clutch Check Plate 72 FIR(E) 1
29 007621 Screw(9/64-40 x 85) xRy 12
30 0066567 Upper Feed Roller FO—> 1
31 0067028 Lower Feed Roller TO—3 1
32 3150235 Lower Feed Roller Support TA—ZHR—-k 1
33 009752 Screw(M6-1 x 12) kxy 3
34 3150163 Knock Pin(® 6 X 14mm) VR 2
35 3100622 Lower Feed Roller Shaft TaO—>% 1
36 150001 Screw(M4-0.7 X 4) IExy 2
37 3150236 Supplementary Roller e —> 1
38 0065436 Supplementary Roller Stay(A) HWEO—5XIT(A) 1
39 0065437 Supplementary Roller Stay(B) MO —>%x(B) 1
40 110020 Screw(M3.5-0.6 X 6) Ry 4

VE2713



20

PULLER MECHANISM(3)

VE2713



PULLER MECHANISM EXCLUSIVE PARTS(3)
e ——"

7S5 —#EEmEgaE) 20

Ref.No Parts No. Description m 4 Amt. Req
1 3150240 Upper Feed Roller Lifter(Right) EO—-S85 &) ]
2 009150 Screw(11/64-40 X 11) Exy 2
3 000538 Washer Twy 3
4 000334 Nut Fwvhk 2
5 0034979 Flexible Wire Clamp Bushing TAVIEAT Yy 2
6 006075 Screw(11/64-40 x 6) ji= 87 2
7 0067126 Lifter Connecting Plate OB EEIR 1
8 0065374 Upper Feed Roller Lifter(Left) FO—Z8545 (k) 1
9 0065375 Upper Feed Roller Lifter Pin tO—-5B5Ey 1

10 0095027 Retaining Ring AbhwITYUvs 2
11 0065376 Lifter Connecting Plate tOo—>mY 1
12 006038 Screw(3/16-32 x 2.2) xRy 2
13 0065407 Roller Press Bar Bracket rO—-Z>H TRt 1
14 005650 Screw(M5-0.8 x 14) Exy 1
15 0065402 Lifter Lever Sleeve ro—-3LR—-2y—-7 1
16 006411 Screw(11/64-40 x 5.5) kExy 1
17 000340 Nut Ayo+wvyhk 1
18 009931 Stop Screw(11/64-40 x 26) Aby Ry 1
19 3100614 Roller Press Spring EO—FHI/NxX 1
20 3100610 Upper Feed Roller Bracket EO—-57Z45 vk 1
21 009753 Screw(M6-1 x 35) Exy 2
22 000779 Knock Pin{(® 5 x 10mm) VAR A Y 3
23 0065405 Roller Press Bar Bushing(Upper) EO-SHIHET v a(l) 1
24 160007 Screw(M6-1 x 6) Ry 1
25 3100609 Roller Press Bar Bushing(Lower) rO—SEIETvYa(T) 1
26 0065404 Upper Feed Roller Press Bar LO—>#HIE 1
27 0034117 Retaining Ring AbyFUos 1
28 000690 Stop Pin Ay Ty 1
29 000613 Washer AR A 1
30 0067111 Upper Feed Roller Lifting Lever FHET 1
31 000487 Wave Washer BRIy v 1
32 170008 Screw(M6-1 x 9) WExy 1
33 340003 Knock Pin(® 5 X 20mm) oy 1
34 3150230 Puller Bracket T—T30v 1
35 120012 Screw(M6-1 x 20) xR 2

VE2713



21

VE2713-1-K4N, -2-T2A, -2-K4N

VE2713-156S-1-K4N
1

10 8 &
R
\‘v Qs

VE2713-156L-2-T2A

&

13 14

15 VE2713-148S-2-K4N
VE2713-1565-2-K4N

—h —h

22_? %729

)
'
-

VE2713



VEZ2713-1-K4N, -2-T2A, -2-K4N EXCLUSIVE PARTS

B 7ETIERBSA

21

RefNo Parts No. Description m A Amt.Req
1 3100361 Counterweight, Complete Set KTV ATITA N(EE) 1
2 3200101 Counterweight(31mm) VAR Sl it g N 1
3 260000 Screw(b/16-24 x 15.88) =87 2
4 120015 Screw(M5-0.8 X 10) Exy 1
5 0093214 Connecting Rod Ring gEOy Ry 1
6 3100362 Connecting Rod, C. Set #EQyY M) 1
7 3100290 Connecting Rod gEOY R 1
8 0093212 Roller Bearing Z—RIRFYY 1
9 3100363 Connecting Rod Pin #HEOy REY 1

10 000321 Oil Wick(3 X 3 X 36mm) A 1
11 3158088 Stitch Plate(56L-2-T2A) &R 1
12 3158048 Main Feed Dog(P=2.5mm) BEY (Ew F 25mm) 1
13 3159046 Differential Feed Dog(P=2.5mm) &Y (Ew F 25mm) 1
14 3159014 Differential Feed Dog(Middle){P=2.5mm) &%k (v F 25mm) 1
15 3507056 Presser Foot, C. Set(56) I (#8) 1
16 110004 Screw(M3.5-0.6 X 8) xRy 1
17 3107157 Presser Foot Spring(Left) BRI INER(E) 1
18 130016 Screw(M25-045 X 6) xRy 4
19 3107306 Presser Foot Hinge Pin HIe>vIYEY 1
20 110084 Screw(M3-05 X 4.2) xRy 1
21 000327 Lock Nut Ay oZF+vhk 1
22 003302 Adjusting Screw(1/8-44 X 11) Ry 1
23 3107158 Presser Foot Spring(Right) IR (R) 1
24 3107311 Fabric Guide(Long) HA1 R(R) 1
25 110027 Screw(M25-045 x 3.5) IExRY 1
26-1 3508093 Stitch Plate(48S-2-K4N) #HiR 1
26-2 3158094 Stitch Plate(56S-2-K4N) iR 1
27 3101320 Fabric Guide(Left) AT R(E) 1
28 3101321 Fabric Guide(Right) "M RE) 1
29 001228 Screw(3/32-56 X 3.2) 1Exry 2
30-1 3159020 Differential Feed Dog(Middle)(48S) ikl 1
30-2 3159019 Differential Feed Dog(Middie)(56S) ikl 1
31 3158099 € Stitch Plate(56S5-2-K4N)(Extra) R (B EER &) 1

VE2713



VE2713-156S5-2-K4N-WF2

22

VE2713



& VE2713-156S-2-K4N-WF2 EXCLUSIVE PARTS Y J7EFIIEHREESD

22

RefNo Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator HIREERY 1
2 3200132 Presser Bar Spring(Outer) T E/UR(X) 1
3 3101315 Presser Bar Stopper WMIEX My 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 X 8.3) Ry 1
6 0093480 Presser Bar T AR 1
7 3507074 Walking Foot, C. Set(56) U4 —F 2 JI(E) 1
8 160001 Screw(M4-0.7 X 4) =3 1
9 100052 Nut PV 1

10 3207148 Presser Foot Spring IR 1
11 100020 Nut Fvk 1
12 000665 Washer Ty 1
13 100057 Nut PARN 1
14 3207146 Adjusting Screw BERY 1
15 160025 Screw(M3-0.5 X 6) Exy 1
16 0060270 Yoke Pin WII3—o > 1
17 160001 Screw(M4-0.7 X 4) Exy 2
18 3107303 Presser Foot Spring(Left) BRI /RR(E) 1
19 3107304 Presser Foot Spring(Right) INBITINR(G) 1
20 3107306 Presser Foot Hinge Pin HIbyIEy 1
21 110084 Screw(M3-0.5 % 4.2) =y 1
22 3107311 Fabric Guide wHAR 1
23 110027 Screw(M2.5-045 X 3.5) xRy 1
24 3158094 Stitch Plate(56S-2-K4N) ik 1
25 3101320 Fabric Guide(Left) BHAR(E) 1
26 3101321 Fabric Guide(Right) wHA R(E) 1
27 001228 Screw(3/32-56 X 3.2) Iz 8 2
28 3159019 Differential Feed Dog(Middle) (56S) kY 1

VE2713



23

VE2711-2, 2711P-2

VE2711-148S-2, 156S-2, 164S-2, VE2711P-156S-2
1-1

1-2 2
1-3

17-2 16-1
17-3 16-2

EXTRA PARTS

VE2713



VE2711-2, 2711P-2 EXCLUSIVE PARTS

B ETILERIBSR

23

RefNo Parts No. Description m %A Amt. Req
1-1 3507050 [3107050] Presser Foot, C. Set(48) T (FH) 1
1-2 3507052 [0064041] Presser Foot, C. Set(56) T (4H) 1
1-3 3507054 [0064042] Presser Foot, C. Set(64) I (HH) 1
2 110004 & Screw(M3.5-06 X 8) xRy 1
3 3107303 Presser Foot Spring(Left) IINBIICR(E) 1
4 3107304 Presser Foot Spring(Right) INBT/ISR(A) 1
5 130016 & Screw(M2.5-045 X 6) xRy 4
6 3107306 & Presser Foot Hinge Pin(56, 64) L AV 1
7 110084 & Screw(M35-05 X 4.2) =% 1
8 000327 ¢ Lock Nut Ovo7rwvhk 1
9 260006 & Adjusting Screw(1/8-44 X 95) Mgy 1

10-1 0093356 Needle Clamp{48) g1k X 1
10-2 0093357 Needle Clamp{56) g1k X 1
10-3 0093358 Needle Clamp(64) gtk X 1
11 3150165 Fabric Edge Guide(Right) #|EsIFHA R(H) 1
12 000538 Washer AR 2
13 007627 Screw(M4-0.7 X 6) Exy 2
14 3150166 Fabric Edge Guide(Left) EaIF 7510 R(E) 1
15-1 3159038 Main Feed Dog(48) s\ 1
15-2 3159037 Main Feed Dog(56, 64) 3e3) 1
16-1 3159041 Differential Feed Dog(48) BEY 1
16-2 3159040 Differential Feed Dog(56, 64) BIEY 1
17-1 3158064 Stitch Plate(48S-2) &Rk 1
17-2 3158065 Stitch Plate(56S-2) # 1k 1
17-3 3158066 Stitch Plate(64S-2) #iR 1
18-1 3158069 Stitch Plate(48L-2) g 1
18-2 3158070 Stitch Plate(56L-2) i 1
18-3 3158071 Stitch Plate(64L.-2) £ 1

VE2713



24
VE2711-148S-1, 156S-1, 164S-1

11-1 "@ 22

11-2 12 17

113 18 :
I ®/W19

25

VE2713



VEZ2711-1 EXCLUSIVE PARTS

Y 7ETIINERBS

24

RefNo Parts No. Description m 4 Amt.Req
1 3100361 Counterweight, Complete Set INTVRAIIA () 1
2 3200101 Counterweight(31mm} INTGVRATIA - 1
3 260000 Screw(5/16-24 X 15.88) IERY 2
4 120015 Screw(M5-0.8 X 10) xRy 1
5 0093214 Connecting Roed Ring gHEny RU VT 1
6 3100362 Connecting Rod, C. Set $HECY R 1
7 3100290 Connecting Rod gHEOY R 1
8 0093212 Roller Bearing Z—RURFIT 1
9 3100363 Connecting Rod Pin HEOy REY 1

10 000321 Oil Wick(3 x 3 X 36mm) SH 1
11-1 3507050 [3107050]. Presser Foot, C. Set(48) HI(#8) 1
11-2 3507052 [0064041] Presser Foot, C. Set(56) FI(H) 1
11-3 3507054 [0064042] Presser Foot, C. Set(64) I () 1
12 110004 & Screw(M3.5-06 X 8) IERY 1
13 3107303 Presser Foot Spring(Left) BT IR (F) 1
14 3107304 Presser Foot Spring(Right) INRTINR(R) 1
15 130016 ¢ Screw(M25-045 % 6) =7 4
16 3107306 & Presser Foot Hinge Pin(56, 64) WMTEeyYEY 1
17 110084 & Screw(M3.5-05 X 4.2) xRy 1
18 000327 & Lock Nut Ay oFvhk 1
19 260006 ¢ Adjusting Screw(1/8-44 x 95) e 1
20 3150165 Fabric Edge Guide(Right) walFA1 R(A) 1
21 007627 Screw(M4-0.7 X 6) 1Ry 2
22 000538 Washer TJviy 2
23 3150166 Fabric Edge Guide(Left) FEEIFHA RE) 1
24-1 3159038 Main Feed Dog(48) #xY 1
24-2 3159037 Main Feed Dog(56, 64) BaxY 1
25-1 3159041 Differential Feed Dog(48) BE L 1
25-2 3159040 Differential Feed Dog(56, 64) FIBE, 1
26-1 3158059 Stitch Plate(485-1) £ 1
26-2 3158060 Stitch Plate(56S-1) gk 1
26-3 3158061 Stitch Plate(645-1) #IR 1
27 31569205 Needle Guard(Rear) #HZT () 1

VE2713



25

VE2740P-2, 2740PR-2

VE2740P148S-2, 2740PR-148S-2

VE2713




VE2740P-2, 2740PR-2 EXCLUSIVE PARTS Y7ETILERDRS 2 5
—
Ref.No Parts No. Description m % Amt. Req
1 3157010 Presser Foot, C. Set(48) L (1) 1
2 001186 Screw(9/64-40 X 7.8) xRy 1
3 3107303 Presser Foot Spring(Left) BT /RER () 1
4 0065366 Locking Pin BUIEXEY 1
5 0063282 Presser Foot Hinge Pin HIEYIV¥Y 1
6 005122 Screw(3/32-56 X 55) Exy 1
7 000327 Lock Nut Avo+yk 1
8 003302 Adjusting Screw(1/8-44 x 11) HERY 1
9 0093356 Needle Clamp(48) &1k X 1
10 3150165 Fabric Edge Guide(Right) \EIFH1 KB 1
11 000538 Washer Ty 2
12 007627 Screw(M4-0.7 X 6) xRy 2
13 3155010 ([3150166] Fabric Edge Guide(Left) FEEIFHA R(E) 1
14 110007 Screw(M2.5-045 X 6) Ry 1
15 3159053 Main Feed Dog #mxy 1
16 3159052 Differential Feed Dog B Y 1
17 3158077 Stitch Plate(48S-2) #iR 1
18 3150239 Cylinder Upper Cover JUTE ERIR— 1

VE2713



26

EXTRA PARTS(1)

VE2713-148S-2-K3N
1565-2-K3N

4

VE2713-164S-2-K4N

VE2713-148S-2-T1N
1565-2-T1IN

VE2713-1485-2-K4A
1645-2-K4A

VE2713




EXTRA PARTS(1)

R (1)

26

RefNo Parts No. Description m Amt.Req
1-1 3158090 Stitch Plate(48S-2) £ 1
1-2 3158091 Stitch Plate(56S-2) iR 1
2 3101320 Febric Guide(Left) A1 R(E) 1
3 3101321 Fabric Guide(Right}) T"HA R(B) 1
4 001228 Screw(3/32-56 X 3.2) IExY 2
5-1 3158093 Stitch Plate(48S-2) #HR 1
b-2 3158095 Stitch Plate(64S-2) gk 1
6 3159019 Differential Feed Dog(Middle)(64S) e Pe, 1
7-1 3158085 Stitch Plate(48S-2) #+iR 1
7-2 3158086 Stitch Plate(56S-2) IR 1
8
9

10 3159046 Differential Feed Dog(56S, 6483) P 1
11 3159022 Differential Feed Dog(Middle){56S, 64S) kY 1
12 3159050 Main Feed Dog(568S, 64S) Hx)) 1
13 3150177 Supplementary Front Cover B A /8—(R0) 1
14 3150179 Supplementary Front Cover Holder  ##BhA/\—(g1)& 1
15 0008600 Spring Washer RV Ty v 2
16 005049 Screw(M5-0.8 X 8) ji=7) 2
17 000426 Washer Ty 2
18 120030 Screw(M5-0.8 X 12) Exy 2
19 3150178 Rubber Cushion vy Iah 1
20 3200012 Cover Latch Spring NIRN=T wFILER 1
21 000005 Washer Ty 2
22 110012 Screw(M4-0.7 X 5) xRy 2
23 110105 Screw(M5-0.8 X 12) = 2
24 000426 Washer Tyy 2
25 3150175 Supplementatry Front Cover, C. Set . #@Bh/1/{—(81) (1) 1

VE2713



27
EXTRA PARTS(2)

VE2613-140L-2-T1IN
140M-2-T1N

VE2713



EXTRA PARTS(2)
L e

FriEEBam(2)

27

RefNo Parts No. Description m % Amt.Req
1 3507002 [3107002] Presser Foot, C. Set(40) T (FH) 1
2 110004 Screw(M3.5-0.6 X 8) xRy 1
3 3107303 Presser Foot Spring{Left) BRI INR(E) 1
4 3107304 Presser Foot Spring(Right) INBTIR(R) 1
5
6
7 130016 Screw(M2.5-045 X 6) kxR 4
8 3107306 Presser Foot Hinge Pin{40) HIvIEY 1
9 110084 Screw{M3.5-05 X 4.2} IERY 1

10 000327 Lock Nut Qw2+ whk 1
11 260006 Adjusting Screw(1/8-44 x 95) HERY 1
12 3107311 Fabric Guide(Long) FHA RE) 1
13 110027 Screw(M25-045 X 3.5) 1ExRY 1
14 0093352 Needle Clamp(40) gtk X 1
15 3158080 Stitch Plate(40L-2) iR 1
16 3507002 [0063319] Presser Foot, C. Set(40) I (4H) 1
17 3150166 Fabric Edge Guide(Left) TEalFHA R(kL) 1
18 3150165 Fabric Edge Guide(Rught) BaIFH1 RE) 1
19 000538 Washer Ty Ty 2
20 007627 Screw(M4-0.7 X 6) xRy 2
21 3159041 Differential Feed Dog Bl 1
22 3158063 Stitch Plate(40S5-2) gk 1

VE2713



28
EXTRA PARTS(3)

1

20

VE2713



EXTRA PARTS(3) BT (3) 28
—
Ref.No Parts No. Description m % Amt. Req
1 3100728 Pneumatic Needle Thread Presser, C. Set T7 Z#H/if T8 (4) 1
2 3100734 Needle Thread Presser, C. Set R T(HH) 1
3 3100730 Needle Thread Presser Holder HREIs 1
4 110035 Screw{M4-0.8 X 10) Exy 1
5 340030 Knock Pin VAR Y 1
6 3100733 Needle Thread Presser({Lower) AR I(T) 1
7 3100732 Needle Thread Presser(Upper) HAREI(E) 1
8 000496 Washer Tyy 2
9 0090846 Needle Thread Presser Spring AR\ T/ 2
10 008827 Screw(1/8-44 x 15.3) xRy 2
11 3100735 Cylinder Holder JUVTAE 1
12 110010 Screw(M4-0.7 X 16) xRy 2
13 000494 Spacer ARt 2
14 000538 Washer Tyl 1
15 1091051 Air Cylinder Yy 1
16 0010260 Vinyl Tube(4 X 25mm) E=—IJLR1 -
17 0010337 Union T-Connector aAzZTHvY 1
18 0060248 Cord Clamp(3N- & 5.3) dA—RI5v7 2
19 110012 Screw(M4-0.7 x 5) IExRY 2
20 3100729 Electrical Needle Thread Presser, C. Set ERLH# % T 35 (1H) 1
21 3100736 Solenoid Holder YyL/A1RE 1
22 3100738 Solenoid Cover Vi /a4 RANR— 1
23 000014 Washer PARA o 2
24 009995 Screw(M3-0.5 X 5) IExY 2
25 0010841 Solenoid VL/A4R 1
26 000002 Spring Washer ATIY VT Ty 2
27 000012 Nut vk 2
28 3100546 Solenoid Lever Vi /ARKRLIR— 1
29 120007 Screw(M3-0.5 x 10) Ry 1
30 3100737 Tension Bar Link FyviaviEIvy 1
31 170007 Screw(M3-0.5 x 2.5) xR 1
32 0034016 Tension Bar FTyvvavk 1

VE2713



o297 16 13—

&—10 14—&)
Table top installation EXTRA PARTS Semi-submerged installation
(LFEERK)

(Fix=) 36 '

VE2713



THREAD STAND & SUPPORTING BOARD
L —

RIBRTRTIR

29

RefNo Parts No. Description m % Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiZE& (18) (64 %RMA) 1
2 9620631 Column Cap A5 LFxvyy S/ 1
3 9620670 Column Pipe(Upper) S LA F(E) 1
4 9620689 Thread Guide Holder(Large) 74 RRILA(R) 1
5 911002 Screw(M4-0.7 x 20) Ry 1
6 911001 Screw(M4-0.7 X 12) xRy 3
7 910001 Nut Fvhk 4
8 9620673 Column Pipe Connector AZLINA TiF 1
9 911006 Screw(Mb5-0.8 X 13) Ry 2

10 910000 Nut vk 8
11 9620675 Column Pipe(Lower) A LA F(T) 1
12 930052 Washer vy 1
13 930053 Spring Washer Y27 Ay AR 4 1
14 910003 Nut Fv bk 1
15

16 9620703 Thread Hanger(3 Spoole Type) ALy RNV A BERA) 4
17 9620700 Thread Eyelet FALwyk 6
18 9620688 Thread Hanger Holder ALy RNV HEF 4
19 911060 Screw(M6-1 X 15) IExY 4
20 9620691 Thread Guide Arm H1RF7—1A 1
21 9620690 Thread Guide Holder(Small) HA RRILZ (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA K(6FHMH) 1
23 9620678 Spool Cushion AT7=Noyvrayv 6
24 9620679 Spool Pin A T— )L 6
25 9620680 Spool Mat A7=I¥vy b 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T ITyvov 6
28

29 0063009 Qil Reservoir Rubber Cushion TLEE 4
30 180008 Setting Screw(M6-1 X 63) BRftrxy 4
31 000528 Washer WAV 8
32 000667 Spring Washer ATV T Ty o+ 4
33 000011 Nut +vhk 4
34 3100036 Belt Cover(Lower) ~NJL kb AIR—(T) 1
35 006905 Wood Screw(® 5.1 x 20) AxY 3
36 000070 Hanging Nut mUtvhk 4
37 009858 Hanging Bolt{(M8-1.25 X 75) mYUMRIL B 4
38 000162 Washer A 8
39 0020064 Supporting Board Rubber Cushion SR T LEE 4
40 0063010 SupportingBoardRubberCushion(Lower) ZURILE(T) 4
41 000016 Nut Fwv bk 8
42 3100008 Supporting Board IR 2
43 180009 Setting Screw(M6-1 X 16) RS xy 4
44 3200242 Chain Guide AR 1
45 000541 Washer AR d 2
46 110009 Screw(M4-0.7 x 8) Wy 2
47

48 3150139 [3150133] Belt Cover NIV kA — 1
49 110028 Screw(M6-1 X 46) IRy 2

VE2713



30

Ek —_— A
WARNING LABEL Z& 5L
MQEL Parts No. Description
wiad|% AT e
é Aj
Do not operate without eye guard 390140 { CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
==
AT B
EI<EBLTIIHhET S,
RLRERBEEDIIT B e
- 390143 EEESNIL
BEERET T &, RIFZRS
BEZ>THS, &
SBL.RE> PHOE,
RERCREETDIE,
ASETEE| Conn-2RITH LA
A NANCED | RRAA VT 21,
ADANGER | s - omia v
e -Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power e e o
supply and wait BEERESNL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ASR)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BERARRTRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
FHEE Soyomm o
CAUTION FOR HIGH TEMPERATURE :
v DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

SRERINIL




LIST of MAIN SPARE PARTS
(EEHmIUYRD)



31

VE2713 class LIST of MAIN SPARE PARTS(EZZ&H&E Y 2 M)

Main Parts
5
0
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models gHiE X FIGH) #11R AIlX") aabrd)
VE2713-148L-2-TIN 0093356 3507050 3158081 3159044 3159013
148S-2-T1N(E) " " % 3158085 " "
148S—2-K3N(E) " " % 3158090 " n
148S—-2-K4N " " * 3158093 " % 3159020
156L-2-T1IN 0093357 3507052 3158082 3159043 3159012
156S-2-T1N(E) " " * 3158086 " "
156S-2-K3N(E) " " * 32158091 n_ | ==
156S—-2-K4N " U 3158094 " 3159019
156S-2-K4N-WF2 " 3507074 " " "
1565-1-K4N " 3507052 " " i
156S—2-K4A(E) " " * 3158094 3159046 * 3159022
156L-2-T2A n 3507056 3158088 " 3159014
164L-2-T1N 0093358 3507054 3158083 3159043 3159012
164S—2-K4N(E) " " * 3158095 " %* 3159019
164S—2-K4A(E) 1 1/ % 3158095 3159046 3159022
VE2711-1485-2 0093356 3507050 3158064 3159041 | —————
148L—2(E) " " * 3158069 noo | ===
148S8—1 " " 3158059 ol =—————
1565-2 0093357 3507052 3158065 3169040 | —————
156L—2(E) " " % 3158070 L
1565-1 " " 3158060 7
1645-2 0093358 3507054 3158066 n_ | m————
164L-2(E) " " * 3158071 n_ | m————
164S-1 " " 3158061 Hn_ | m=————
VE2711P-1568-2 0093357 3507052 3158065 noo ] —————
VE2611-140S-2(E) 0093352 3507002 * 3158063 3159041 | —————
VE2613-140L=2-T1N(E) " 3507002 % 3158080 3159044 3159013
VE2740P-148S-2 0093356 3158077 3158052 | ——m———

VE2740PR-148S-2

"

3157010

14

"

"

Note : The models with (E) are not mass produced. The Parts with % are extra.
(E) BT ABBIZEEECIIS D XA, KOTRIZFERM T,




2| v |8 5
Main Fabric Fabric Fabric Fabric Looper
Feed Dog Guide Guide Edge Guide Edge Guide
(Left) (Right) (Left) (Right)
%iX") MAMRE) | FmAARE) [BIFHARE)| B3I FHAEE) JL—N
3159038 3150127 3150126 | ————— | ————— 3109302
" " | ————— ] "
" 3101320 310131 | — ———— | ————— "
" n n | ——m——— | ——— "
3159037 3150127 3150126 | - ———— | ————— 3109300
" n n | —m————_——_— | ———_——— "
U 3101320 3101321 | ————— | ————— "
" 1 n | ——-.— ] ————— "
" " v | ——m——— ] ———— "
" n v | ————— | ——_——_ "

% 3159050 " n | ————— | ———— "
3159048 3150127 3150126 | ————— | ————— "
3159037 " n | ————— | ——_——_——— I

" 3101320 3101321 | ————— | ————— "

3159050 " n | ———— | ————— "

3159038 | —\———— | ————— 3150166 3150165 3109302
1 | ————— | ————— " " "

n | ————— | ————— " " "
3159037 | —\(———— | m———— " " 3109300
" ] —_—m-————] _————————— 1/ n 14
720 U [ —— " " "

n | ———] ————— " " "

n | ——————} ————— " " "

n | ——— | —_————— n " "

1720 [ [ —— 7 7 "

3159038 | —f———— | ————— " " "
" 3150127 3150126 ————— | === "
3159053 | —(———— | ————— 3155010 3150165 3109302

n

"

"

"

31



- 32

INDEX
VE2700 Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000002 28 26 000538 25 11 003302 10 49
000005 26 21 000538 27 19 003302 21 22
000010 5 38 000538 28 14 003302 25 8
000011 29 33 000541 29 45 003657 14 13
000012 28 27 000547 5 39 003662 19 6
000014 28 23 000555 8 27
000016 29 41 000561 13 33 004127 7 31
000022 3 8 000567 17 10 004127 7 33
000070 29 36 000600 8 31 004236 5 35
000145 19 16 000600 13 36 004312 8 23
000162 29 38 000600 26 15 004353 4 50
000177 4 6 000613 18 20 004353 16 11
000195 5 5 000613 20 29 004358 ] 2
000234 16 3 000636 6 21 004358 10 41
000304 16 23 000637 12 38 : 004440 10 6
000306 18 17 000651 4 46 004440 12 36
000321 9 21 000665 22 12 004440 22 5
000321 21 10 000667 29 32 004441 10 8
000321 24 10 000669 7 44 004591 10 38
000327 10 48 000669 13 35
000327 21 21 000690 10 27 005049 13 37
000327 23 8 000690 20 28 005049 26 16
000327 24 18 000726 1 35 005071 8 20
000327 25 7 000726 3 15 005071 12 33
000327 27 10 000740 12 44 005075 1 30
000334 5 40 000779 7 3 005122 25 6
000334 20 4 000779 18 3 005542 10 43
000340 20 17 000779 20 22 005650 8 32
000360 4 29 . 000926 8 17 005650 20 14
000397 14 2 , 000989 8 4
000426 26 17 006004 5 37
000426 26 24 001093 4 20 006038 10 25
000445 10 3 001093 7 16 006038 20 12
000463 7 35 001107 6 18 006075 20 6
000487 20 31 001107 13 41 006212 7 18
000494 28 13 001123 12 46 006212 13 9
000496 28 8 001174 8 21 006270 19 8
000505 13 30 001174 18 15 006411 20 16
000528 11 10 001186 25 2 006905 29 35
000528 29 31 001228 21 29
000532 4 49 001228 22 27 007621 19 29
000535 7 40 001228 26 4 007627 15 16
000538 3 16 001459 7 20 007627 23 13
000538 4 36 001818 4 26 007627 24 21
000538 20 3 001900 9 9 007627 25 12
000538 22 4 007627 27 20
000538 23 12 002043 9 6

000538 24 22 009150 20 2



INDEX
VE2700

Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
009526 11 23 0032799 13 3 0065376 20 11
009604 10 30 0032921 18 22 0065389 12 30
009604 11 13 0032952 4 3 0065395 18 11
009604 18 9 0032952 4 4 0065398 18 8
009736 16 37 0065400 18 14
009744 2 31 0033024 14 9 0065401 18 18
009748 2 2 0065402 18 19
009752 1 14 0034016 28 32 0065402 20 15
009752 19 33 0034117 20 27 0065404 20 26
009753 20 21 0034979 20 5 0065405 20 23
009779 2 7 ' 0065407 20 13
009784 5 33 0035813 4 28 0065414 19 14
009827 28 10 0065415 19 27
009858 29 37 0036175 4 17 0065417 19 24
009931 20 18 0036175 7 13 0065418 19 28
009995 1 22 0065421 19 15
009995 28 24 0037108 4 27 0065436 19 38
0065437 19 39
0010017 17 17 0060056 19 11 0065453 16 1
0010260 28 16 0060057 8 14
0010337 28 17 0060109 18 16 0066560 10 39
0010841 28 25 0060142 10 9 0066561 10 40
0060175 5 36 0066567 19 30
0020064 29 39 0060176 5 34
0020119 4 48 0060248 28 18 0067028 19 31
0020137 1 29 0060270 22 16 0067111 20 30
0020271 10 16 0067126 20 7
0020350 13 34 0063009 29 29
0020551 16 9 0063010 29 40 0068011 1 4
0020759 1 5 0063044 9 3
0063051 11 19 0077179 10 34
0021735 4 37 0063053 11 20 0077270 10 1
0063055 5 7 0077322 11 4
0024083 4 52 0063056 11 21
0024084 4 1 0063057 11 22 0080393 4 22
0063074 4 25
0030255 4 2 0063083 10 26 0090068 4 32
0030711 16 30 0063084 10 28 0090071 4 5
0063087 10 5 0090620 19 7
0031111 4 7 0063096 8 33 0090801 10 42
0031831 17 3 0063104 4 47 0090807 4 12
0063282 25 5 0090812 4 9
0032425 4 18 0090824 10 45
0032425 7 14 0065275 2 11 0090846 28 9
0032426 4 19 0065366 25 4 0090856 4 11
0032426 7 15 0065372 10 4 0090857 4 51
0032646 11 12 0065374 20 8
0032719 7 19 0065375 20 9 0093089 6 8



INDEX

VE2700 Page = 3
Parts No. PageNo. Ref.No. Wsight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
0093154 8 15 100005 13 32 110027 27 13
0093179 9 23 100014 17 18 110028 29 49
0093184 9 5 100020 22 11 110031 11 26
0093186 9 22 100052 22 9 110032 2 30
0093212 9 19 100057 22 13 110035 3 9
0093212 21 8 100068 19 17 110035 6 25
0093212 24 8 110035 15 24
0093214 9 16 110002 7 41 110035 28 4
0093214 21 5 110002 10 12 110036 1 16
0093214 24 b 110004 8 35 110036 6 32
0083303 13 25 110004 10 19 110038 15 28
0093352 27 14 110004 15 23 ’ 110039 12 4
0093356 9 7-1 110004 21 16 110041 2 23
0093356 23 10-1 110004 23 2 110041 7 6
0093356 25 9 110004 24 12 110045 1 2
0093357 9 7-2 110004 27 2 110045 16 13
0093357 23 10-2 110005 12 13 110048 3 12
0093358 9 7-3 110007 2 27 110054 7 43
0093358 23 10-3 110007 25 14 110054 10 17
0093365 9 10 110008 7 8 110054 16 22
0093479 10 31 110009 6 14 110060 6 30
0093480 22 6 110009 8 12 110079 2 17
0093483 10 7 110009 11 7 110084 10 47
0093487 10 24 110009 29 46 110084 21 20
0093491 10 29 110010 9 24 110084 22 21
0093507 10 36 110010 28 12 110084 23 7
0093508 10 37 110011 19 10 110084 24 17
0093509 10 35 110012 3 11 110084 27 - 9
0083515 7 39 110012 4 23 110091 2 20
0093528 4 35 110012 9 12 110092 15 b5
0093545 10 44 110012 16 2 110105 26 23
0093611 10 13 110012 26 22
0093617 17 22 110012 28 19 120001 3 2
0093864 1T 11 110013 2 15 120007 15 14
0093864 2 10 110013 4 14 120007 28 29
110013 4 16 120008 14 22
0094201 3 10 110013 7 10 120008 18 32
0094566 11 6 110013 7 12 120008 19 4
110013 13 16 120009 13 18
0095027 20 10 110013 16 18 120011 12 40
0095061 19 21 110019 12 22 120011 16 32
0095066 19 23 110020 19 40 120012 18 36
0095168 8 22 110022 14 18 120012 19 2
0095170 8 19 110023 16 28 120012 20 35
0095214 8 7 110027 10 52 120013 7 2
110027 16 26 120013 8 25
100002 12 26 110027 21 25 120013 11 15

100003 17 11 110027 22 23 120015 8 26



INDEX

VE2700 Page = 4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
120015 9 15 160007 6 3 310026 16 b5
120015 21 4 160007 7 26 310027 16 8
120015 24 4 160007 8 2 310035 14 3
120016 1 32 160007 8 3 310047 16 38
120017 10 33 160007 11 18 310054 16 39
120018 14 8 160007 13 2 /310063 18 38
120018 15 18 160007 18 7 310077 16 24
120019 18 2 160007 20 24 310078 14 26
120030 26 18 160009 6 7
120047 14 6 160015 7 27 320008 17 9
120047 15 12 160021 6 6 320008 17 12
120048 6 37 160023 16 7
160024 12 8 330002 12 18
130003 2 b 160025 22 15 330007 7 29
130003 4 31 160029 12 45 330009 14 4
130004 13 29 160040 12 2 330009 16 40
130011 13 47
130016 10 23 170001 3 7 340000 1 33
130016 21 18 170007 28 31 340001 12 25
130016 23 b 170008 20 32 340003 13 22
130016 24 15 170010 7 37 340003 20 33
130016 27 7 340014 10 55
180005 3 5 340030 28 b
150001 19 36 180008 29 30 340034 1 20
180009 29 43 340035 2 28
160000 6 28 340036 2 24
160000 14 16 190004 13 31
160000 15 2 190005 7 4 350009 4 45
160001 3 3 - 190007 18 31
160001 6 34 190020 4 34 910000 29 10
160001 10 15 910001 29 7
160001 12 16 260000 9 25 910003 29 14
160001 13 45 260000 21 3
160001 16 31 260000 24 3 911001 29 6
160001 18 23 260006 23 9 911002 29 b
160001 19 9 260006 24 19 911006 29 9
160001 22 8 260006 27 11 911060 29 19
160001 22 17 290029 4
160002 13 4 930052 29 12
160003 7 23 300000 12 23 930053 29 13
160003 11 3 300006 11 8 930055 29 27
160003 12 29 300006 13 15
160003 18 30 300045 18 33 1091051 28 15
160004 6 17 300048 15 22
160004 8 16 300100 3 6 2049401 1 34
160005 6 2 300100 7 38
160005 8 36 300500 12 5 2100034 5 30

160005 19 26 2100161 7 22



VE2700

Parts No.

Page No. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No.

Page =5

Page No. Ref.No. Weight(g)

2100620

3100004
3100005
3100006
3100006
3100006
3100008
3100016
3100017
3100020
3100026
3100036
3100060
3100061

3100074
3100075
3100078
3100081

3100087
3100087
3100092
3100083
3100098
3100099
3100100
3100103
3100104
3100110
3100112
3100113
3100121

3100122
3100123
3100127
3100127
3100128
3100129
3100131

3100131

3100140
3100141

3100142
3100143
3100144
3100145
3100146
3100147

14

N —
— N NN OoON —

N
©

oo Ao ~NSDMODMDMOOO

15

24
25
12
26
4
42
14
13
3
1
34
12
14
13
10
30
24
15
11
27
28
12
3
6
23
24
10
11
16
16
12
15
13
11
9
6
10
5
32
35
37
39
43
42
41
28

3100149
3100150
3100151

3100152
3100153
3100155
3100156
3100157
3100158
3100159
3100160
3100161

3100189
3100190
3100191

3100192
3100192
3100193
3100194
3100195
3100196
3100197
3100199
3100200
3100202
3100203
3100204
3100205
3100205
3100206
3100207
3100208
3100210
3100211

3100217
3100275
3100280
3100281

3100283
3100284
3100285
3100286
3100287
3100290
3100280
3100290
3100294
3100300

12 31
12 27
12 24
1210
12 20
12 21
129
12 11
12 12
12 15
12 17
12 19
13 8
13 7
13 10
13 6
18 25
13 11
13 12
13 13
13 14
13 17
13 19
13 21
13 20
13 39
13 43
12 6
13 42
13 46
13 44
13 40
13 27
13 38
131

— © 00 00 00000
w

— —= NN

— O b
w

NN N

3100301

3100302
3100303
3100304
3100305
3100307
3100309
3100310
3100329
3100330
3100331

3100332
3100334
3100343
3100345
3100346
3100350
3100353
3100355
3100356
3100357
3100358
3100361

3100361

3100362
3100362
3100362
3100363
3100363
3100363
3100365
3100370
3100371

3100372
3100383
3100384
3100386
3100387
3100392
3100442
3100546
3100600
3100601

3100602
3100603
3100604
3100605
3100607

11
11
11
11
11
11
11
10
16
16
17
17
17
17
16
16
16
16
12
17
17
17
21
24

9
21
24

9
21
24

9
17
17
17

4

4

4

4
17

4
28
18
18
18
18
18
18
18

5
1
14
16
17
24
9
14-1
16
34
15
7
13
14
15
10
6
4
34
11
1
24



INDEX

VE2700 Page = 6
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
3100608 18 35 3107304 24 14 3150032 14 7
3100609 20 25 3107304 27 4 3150034 14 1
3100610 20 20 3107306 10 46 3150040 = 13 5
3100611 19 1 3107306 21 19 3150041 14 24
3100612 19 3 3107306 22 20 3150043 14 25
3100613 19 5 3107306 23 6 3150045 14 23
3100614 20 19 3107306 24 16 3150047 14 21
3100616 19 13 3107306 27 8 3150048 14 20
3100617 19 12 3107311 10 51 3150051 15 1
3100618 19 25 3107311 21 24 v 3150052 15 3
3100622 19 35 3107311 22 22 3150053 15 4
3100623 18 26 3107311 27 12 3150054 15 6
3100625 18 1 3150055 15 21
3100626 18 10 3109300 12 1-1 3150056 15 20
3100633 18 13 3109302 12 1-2 3150057 15 19
3100636 18 34 3150059 15 26
3100728 28 1 3120060 7 21 3150060 12 7
3100729 28 20 3120061 7 24 3150062 15 10
3100730 28 3 3120068 7 25 3150066 15 15
3100732 28 7 3120070 6 4 3150067 15 13
3100733 28 6 3120072 7 17 3150068 13 26
3100734 28 2 3120073 7 5 3150069 6 11
3100735 28 11 3120074 7 7 3150072 6 23
3100736 28 21 3120143 7 42 3150073 6 5
3100737 28 30 3150074 6 1
3100738 28 22 3150004 T 13 3150077 16 25
3150005 7 1 3150078 16 27
3101199 5 31 3150007 5 13 3150080 6 22
3101200 5 32 3150008 5 14 3150081 6 24
3101315 22 3 3150009 5 18 3150082 6 26
3101320 21 27 3150010 5 19 3150083 6 27
3101320 22 25 3150011 5 23 3150086 6 33
3101320 26 2 3150012 5 17 3150088 6 35
3101321 21 28 3150013 5 16 3150089 6 29
3101321 22 26 3150014 5 21 3150095 2 18
3101321 26 3 3150015 5 22 3150096 2 21
3150016 5 20 3150097 2 19
3107157 21 17 3150017 5 25 3150098 15 25
3107158 21 23 3150018 5 24 3150099 1 17
3107303 10 20 3150019 5 15 3150100 1 18
3107303 22 18 3150020 5 29 3150101 1 19
3107303 23 3 3150022 14 11 3150102 2 8
3107303 24 13 3150024 14 12 3150103 2 1
3107303 25 3 3150025 14 14 3150105 2 6
3107303 27 3 3150027 14 17 3150106 2 9
3107304 10 50 3150028 14 19 3150109 4 21
3107304 22 19 3150030 14 5 3150111 3 13
3107304 23 4 3150031 14 10 3150114 3 4



INDEX

VE2700 Page =7

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

3150116 3 1 3150239 25 18 3159040 24 25-2
3150119 1 21 3150240 20 1 3159041 23 16-1
3150120 7 32 3159041 24 25-]
3150122 7 9 3155010 25 13 3159041 27 21
3150123 2 29 3159043 15 11-2
3150126 2 25 3157010 25 1 3158044 15 11-1
3150127 2 26 3159046 21 13
3150129 2 32 3158059 24 26-1 3159046 26 10
3150134 7 30 3158060 24 26-2 3159048 21 12
3150135 7 34 3158061 24 26-3 3159050 26 12
3150136 7 36 3158063 27 22 3158052 25 16
3150138 16 19 3158064 23 17-1 3159053 25 15
3150139 29 48 3158065 23 17-2 3159200 6 36
3150141 1 23 3158066 23 17-3 3159201 6 3l
3150142 16 21 3158069 23 18-1 3159205 24 27
3150143 16 29 3158070 23 18-2

3150151 17 19 3158071 23 18-3 3160077 7 45
3150153 7 28 3158077 25 17 3160136 5 10
3150154 16 36 3158080 27 15 3160168 10 54
3150155 16 33 3158081 9 11-T

3150156 16 20 3158082 9 11-2 3180035 2 4
3150157 13 28 3158083 9 11-3

3150159 17 16 3158085 26 7-1 3200012 26 20
3150163 1 15 3158086 26 7-2 3200047 4 38
3150163 19 34 3158088 21 11 3200048 4 33
3150165 23 11 3158090 26 1-1 3200049 8 34
3150165 24 20 3158091 26 1-2 3200063 5 8
3150165 25 10 3158093 26  5-1 3200064 5 9
3150165 27 18 3158094 21 26-2 3200068 5 11
3150166 23 14 3158094 22 24 3200101 21 2
3150166 24 23 3158095 26 5-2 3200101 24 2
3150166 27 17 3158099 21 31 3200132 22 2
3150170 12 3 3200236 17 23
3150175 26 25 3159012 15 27-2 3200237 16 17
3150177 26 13 3159013 15 27-1 3200238 17 21
3150178 26 19 3159014 21 14 3200242 29 44
3150179 26 14 3159019 21 30-2

3150181 2 22 3159019 22 28 3201231 9 14
3150183 6 20 3159019 26 6 3201277 19 22
3150184 15 7 3159020 21 30-1

3150186 15 9 3159022 26 11 3204021 5 4
3150187 15 8 3159037 15 17-2

3150189 16 35 3159037 23 15-2 3207146 22 14
3150230 20 34 3159037 24 24-2 3207148 22 10
3150232 19 19 3159038 15 17-1

3150233 19 20 3159038 23 15-1 3270015 9 1
3150235 19 32 3159038 24 24-1

3150236 19 37 3159040 23 16-2 3500207 1 9



VEZ2700

Parts No.

Page No. Ref.No. Weight(g)

INDEX

Parts No. PageNo. Ref No. Weight(g)

Page =8

Parts No. PageNo. Ref.No. Weight(g)

3500297
3500305
3500309
3500360
3500430
3500431

3501282

3507002
3507002
3507050
3507050
3507050
3507052
3507052
3507052
3507054
3507054
3507054
3507056
3507074

3508093

3509320

4109403

9620631
9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689
9620690
9620691
9620696
9620700
9620703

22

10
5

10
1
1

19

27
27
10
23
24
10
23
24
10
23
24
21

22

21

11

3

29
29
29
29
29
29
29
29
29
29
29
29
29
29
29
29

1
53

1
14-2

3
10

18

22

11
23
24
25
26
18

21
20

17
16



jamato

PR EERIEH
YAMATO SEWING MACHINE MFG. £O,LTD,

P/N 9710030(P)
No. 5 Edited in 2006.6

(VE2713) Printed in Japan 2006.6.2H®



	CONTENTS
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MIECELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS BUSHINGS
	[P5]   ブッシュ関係
	[P6]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P6]   針受ケ及び下軸機構
	[P7]   MISCELLANEOUS LOOPER THREAD TAKE-UP
	[P7]   下糸調子カム関係
	[P8]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P8]   上軸及び針糸繰リ機構
	[P9]   NEEDLE BAR MECHANISM
	[P9]   針棒機構
	[P10] PRESSER FOOT MECHANISM
	[P10] 押エ機構
	[P11] SPREADER MECHANISM
	[P11] 飾リ糸ルーパ機構
	[P12] LOOPER DRIVING MECHANISM
	[P12] ルーパ機構
	[P13] FEED DRIVING CONTROL MECHANISM
	[P13] 送リ調節機構
	[P14] FEED DRIVING MECHANISM(1)
	[P14] 送リ機構(1)
	[P15] FEED DRIVING MECHANISM(2)
	[P15] 送リ機構(2)
	[P16] LUBRICATING MECHANISM(1)
	[P16] 給油機構(1)
	[P17] LUBRICATING MECHANISM(2)
	[P17] 給油機構(2)
	[P18] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P18] プラー機構専用部品(1) 
	[P19] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P19] プラー機構専用部品(2)
	[P20] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P20] プラー機構専用部品(3)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P21] VE2713-1-K4N, -2-T2A, -2-K4N
	[P22] VE2713-156S-2-K4N-WF2
	[P23] VE2711-2, 2711P-2
	[P24] VE2711-148S-1, 156S-1, 164S-1
	[P25] VE2740P-2, 2740PR-2

	[P26] EXTRA PERTS(1)
	[P26] 特注部品(1)
	[P27] EXTRA PARTS(2)
	[P27] 特注部品(2)
	[P28] EXTRA PARTS(3)
	[P28] 特注部品(3)
	[P29] THREAD STAND & SUPPORTING BOARD
	[P29] 糸立台及び受ケ板
	[P30] WARNING LABEL
	[P30] 警告ラベル
	[P31] LIST of MAIN SPARE PARTS
	[P31] 主要部品リスト
	[P32] INDEX
	[P32] 索引



